GO RHINO W

V3404787T Parts

PARTS INCLUDED IN THIS LIST:

DESCRIPTION

M8 X 25mm. Hex head bolt

M8 X 30MM. SEMS Bolt

Bolt shim

M8 — 1.25 Hex nut

M8 Flat washer

M8 Lock washer

Clip nut M8

r 4
ITE | QTV.
M
° 1 16
\%\
_ 2 16
\\\S&\T‘X\
Vi~ ) 3 16
\3;“\' \ 4 20
%\:ﬁa /l
]/ 5 | 16
V4 ya
. S 6 16
P et
= o
e 7 4
. G
8 8 Pza.

Vertex 3 Bracket






